SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

“’é‘ pectrum 2
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm  Offset 10.70 dB w RBW 300 khz
o Att a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 0d8 SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[fo37x ™ax [@ 17k Max
mi[1] 14.29 dbm| Mi[1] 14.77 dBm|
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 708.178 MHz 14.29 dém ndB down 4,895 MH2 M1 P ¥ 709.579 MHz 14.77 d8m ndé down 9.71 MH2
T1 L 704.052 MHz -11.43 dBm nds 26.00 d8 T1 1 704.185 MHz -10.10 dBm nd 26.00 d8
T2 1 708.948 MHz -11.89 dém Q factor 144.7 T2 1 713.895 MHz -11.52 d8ém Q factor 73.1

Middle Ch

annel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum ‘%‘ pectrum 2
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 10.70 dB w RBW 300 khz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[erFxmax [erPrmax
M1[1] 14.04 dBm)| Mi[1] 14.65 dBm|
708.03200 MHZ, 712.3780 MHZ]
. T nds 26.00 dB| &0 nuiﬂ"‘ 26.00 dB|
10 d (x\ A\ an IV PABY oA 4.975000000 MHz| 104 A~ A BEY V N 9.870000000 MHZ|
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GF 710.0 MHz 1001 pts Span 10.0 MHz GCF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 708.032 MHz ndB down 4.975 MH2 M1 1 712.378 MHz 14.65 dém ndé down 9.87 MH2
T1 1 707.522 MHz nds 26.00 d8 T1 1 705.045 MHz -11,79 dam nds 26.00 da
T2 1 712.498 MHz -11.66 dém Q factor 142.3 T2 1 714.915 MHz -11.57 d8ém Q factor 72.2
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Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

P =) (Spectrum ) G
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10.70 dE w RBW 300 kHz
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 13.72 dbm| w1l 17.11 dBm
712.09100 MHz| M1 713.7370 MHz|
& nds 26.00 dB| & 26.00 d8|
N P o B A o 4.915000000 MHZ] p B 9.650000000 MHZ|
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CF 713.5 MHz 1001 pts Span 10.0 MHz GF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 712.091 MHz 13.72 dem ndB _down 4.915 MHz ML 1 713.737 MHz 17.11 dém ndé down 9.65 MHz
T1 1 711.012 MHz -11.96 dBm nds 26.00 d8 T1 1 706.205 MHz -9.12 dBm nd8 26.00 d8
T2 1 715.928 MHz -12.15 dBm Q factor 144.9 T2 1 715.855 MHz -9.51 dem Q factor 74.0
I o )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

Occupied Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM QPSK 16QAM QPSK 16QAM‘ QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 451  4.48 9.07 9.03 - - - -
Middle CH - - - - 451 @ 4.49 8.97 9.01 - - - -
Highest CH - - - - 4.5 4.5 9.01 8.99 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM | 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.01 - - - - -
Middle CH - - - - 4.47 - 9.01 - - - - -
Highest CH - - - - 4.50 - 8.97 - - - - -
TEL : 886-3-327-3456 Page Number 1 Al7-9 of 24




samonias. FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m ) =

p
Ref Level 30.00 dm  Offset 10.70 dB w RBW 100 kHz

=)

Ref Level 30.00 dem  Offset 10.70 dB w RBW 100 kHz

o Att a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[fo37x ™ax [@ 17k Max
M1[1] 14.11 dBm| Mi[1] 13.50 dBm)|
- 707.85900 MHz| - 706.86000 MHZ|
: oce ﬁ‘et. 4.505494505 MHz ML OccBw 4.475524476 MHZ
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 707.859 MHz 14,11 dem ML i 706.86 MHz 13.50 dém
T1 L 704.25225 MHz 9.23 dém Oce Bw 4.505494505 MH2 T1 1 704.26224 MHz 8.13 dém Occ Bw 4.475524476 MH2
T2 1 708.75774 MHz 9,37 dém T2 1 708.73776 MHz 9,28 dém

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

) G
v v
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 10.70 dB w RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.68 dbm| Mi[1] 13.36 dBm)|
- 708.80100 MHz| - 710.41000 MHZ]
Occ Bw 4. 5494505 MHz| 41 Occ Bw 4.485514486 MHz|
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GF 710.0 MHz 1001 pts Span 10.0 MHz GCF 710.0 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
[ T 708.801 MHz 14.68 dBm M i 710.41 MHz 13.36 dBm
T1 1 707.75225 MHz 9.69 dBm Oce Bw 4.505494505 MH2 T1 1 707.76224 MHz 8.65 dom Occ Bw 4.485514486 MH2
T2 1 712.25774 MHz 9.07 dém T2 1 712.24775 MHz 8,56 dém
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

= wm ) =
Ref Level 30.00 GBm _ Offset 10.70 di w RBW 100 k Ref Level 20.00 GBm  Offset 10.70 di w RBW 100 kHz
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
mi[1] 14.40 dBm)| mi[1] 14.17 dBm|
o 712.14100 MHz| a5 711.38200 MHz|
X occ Bw 4.495504496 MHZ] 1 Oce Bw 4.495504496 MHZ]
AL At AN nd A o T2 VWA N K 12
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CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 712.141 MHz 14,40 dBm ML 1 711.382 MHz 14.17 dBm
T1 1 711.24226 MHz 9.33 d8m Occ Bw 4.495504496 MHz T1 1 711.25225 MHz 9.07 d8m Occ Bw 4.495504496 MH2
T2 1 715.73776 MHz 8.93 dem T2 1 715.74775 MHz 8.01 dem

( ) J T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

=)

=)

pectrum
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cbm  Offset 10.70 dB w RBW 300 khz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[fo37x ™ax [@ 17k Max
Mi[1] 15.47 dBm| Mi[1] 14.99 dBm|
711.6770 MHz| 711.8370 MHz|
& Oc o 9.070929071 MHZ| & Occ E 9.030969031 MHZ|
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GF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 711.677 MHz 15,47 dem ML i 711.837 MHz 14,99 dBm
T1 L 704.4446 MHz 10.69 dBm Oce Bw 9.070929071 MHz T1 1 704.4845 MHz 9.32 dem Occ Bw 9.030969031 MHz
T2 1 713.5155 MHz 10.53 dém T2 1 713.5155 MHz 9,18 dém

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

) G
v v
Ref Level 30.00 dém _ Offset 10.70 db w RBW 300 khz Ref Level 30.00 Gbm _ Offset 10.70 dB w RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 16.13 dBm| Mi[1] 15.35 dBm)|
20 X 710.4800 MHz| 20 . 713.8760 MHz|
= Oce Bw 8.971028971 MHz occ By 9.010989011 MHZ|
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GF 710.0 MHz 1001 pts Span 20.0 MHz GCF 710.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M. 710.48 MHz 16.13 dBm M 1 713.876 MHz 15.35 dém
T1 1 705.5245 MHz 10.26 dBm Oce Bw 8.971028971 MHz T1 1 705.4845 MHz 9.95 dom Occ Bw 9.010989011 MHz
T2 1 714.4955 MHz 9.81 dém T2 1 714.4955 MHz 9.67 dém
)i [T )i aimn e
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Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

= trum =
Ref Level 30.00 GBm _ Offset 10.70 d& w RBW 300 k Ref Level 20.00 dBm  Offset 10.70 dE w RBW 300 kHz
o Att 30d8 SWT  12.6ps @ VBW 1MHz Mode Auto FFT fo Att 30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 16.21 dbm| i1l 16.08 dBm
o N 712.5180 MHz| a5 5 709.3420 MHz|
= XOce B 9.010989011 MHZ| X Oce Bw 8.991008991 MHz
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CF 711.0 MHz 1001 pts Span 20.0 MHz GF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 712.518 MHz 16.21 dBm ML 1 709.342 MHz 16.08 dBm
TL 1 706.5045 MHz 9.60 dBm Occ Bw 9.010989011 MHz TL 1 706.5045 MHz .84 dBm Occ Bw 8.991008991 MHz
T2 1 715.5155 MHz 11.05 dBm T2 1 715.4955 MHz 8.75 dem
I o ) ainmn e
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG802416-02B

LTE Band 17

Lowest Channel / 5SMHz / 64QAM

Lowest Channel / 10MHz / 64QAM

=)

pectrum “’é‘
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm  Offset 10.70 dB w RBW 300 khz
o Att a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[fo37x ™ax [@ 17k Max
mi[1] 3.25 dbm| Mi[1] 15.96 dBm)|
708.29800 MHz| 710.2190 MHZ]
& 4.475524476 MHz| # occ By 9.010089011 MHZ]
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GF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 708.298 MHz 14.25 dem ML i 710.219 MHz 15.96 dém
T1 L 704.26224 MHz .35 dBm Oce Bw 4.475524476 MH2 T1 1 704.4845 MHz 9.27 dem Occ Bw 9.010989011 MHz
T2 1 708.73776 MHz 9,27 dém T2 1 713.4955 MHz 8,58 dém

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

) G
v v
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 10.70 dB w RBW 300 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
mi[1] 13.76 dBm)| Mi[1] 15.33 dBm)|
- 710.80900 MHz| - 5 712.0580 MHZ]
"Xo“ Bw 4.465534466 MHz| Ogc Bw 9.010989011 MHz
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GF 710.0 MHz 1001 pts Span 10.0 MHz GCF 710.0 MHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 710.809 MHz 13.76 dem M i 712.056 MHz 15.33 dém
T1 1 707.78222 MHz 7.47 dBm Oce Bw 4.465534466 MH2 T1 1 705.5245 MHz 8.89 d8m Occ Bw 9.010989011 MHz
T2 1 712.24775 MHz 9,46 dém T2 1 714.5355 MHz 9,40 dém
)i [T )i aimn e
L J L L J

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

= wm ) =
Ref Level 30.00 GBm _ Offset 10.70 di w RBW 100 k Ref Level 20.00 dBm  Offset 10.70 dE w RBW 300 kHz
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
mi[1] 14.65 dBm)| mi[1] 14.71 dBm|
o 712.48100 MHz| a5 711.6590 MHz|
Occ Bw 4.495504496 MHZ] ;‘ Oce Bw 8.971028971 MHz
T Ar A o T TV A~ ANAA AN A
i P ETRAT: LN AL 10 /. M N
od - 0 /
-10d -10 df -
-20d 20 d /
I
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-30.d6m A 38,80
p-ge $ VAV W
-40 di -40 di
-50 di 50 di
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz GF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 712.481 MHz 14.65 dBm ML 1 711.659 MHz 14.71 dBm
T1 1 711.25225 MHz 8.39 d8m Occ Bw 4.495504496 MHz T1 1 706.5245 MH2 8.97 d8m Occ Bw 8.971028971 MH2
T2 1 715.74775 MHz 8.90 dem T2 1 715.4955 MHz 9.65 dem
I o ) [T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

Conducted Band Edge

LTE Band 17 / 5SMHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ‘g’ Spectrum
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency |___pPowerabs | ALimit
890.000 itz 203.900 Miiz 100.000 kHz 703.69306 MHz -33.29 dBm -20.29 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.67283 MHz 20.12 dBm -9.88 dB
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -34.57 dém -21.57 d6 711.000 MHZ 716.000 MAz | 100,000 kHz 711.77173 Mz 6.74 dom -23.26 0B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum
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Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___pPowerabs | ALimit
890.000 itz 703.900 MHz 100.000 kHz 703.89306 MHz -33.11 dBm -20.11 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.69281 MHz 19.34 dém -10.66 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99985 MHz -26.98 dBm -13.98 d8 716.000 MHz i6 00 Mz | G 00 ks T DEE e o ae dnn DT
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ectrum Spectrum s
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FCC RADIO TEST REPORT Report No. :FG802416-02B
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SPORTON LAB.
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Report No. :FG802416-02B
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Report No. :FG802416-02B

LTE Band 17 / 10MHz / 16QAM
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SPORTON LAB.
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LTE Band 17 / 10MHz / 64QAM
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Conducted Spurious Emission
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Lowest Channel / 16QAM
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SPORTON LAB.
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Report No. :FG802416-02B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30,000 MHz 690.000 MHz 100.000 kHz 634.75262 MHz -58.01 dBm -45.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.46477 MHz -57.86 dBm -44.86 dB
725,000 MHz 1,000 GHz | 100,000 kHz 927.60989 MHz -57.43 dBm -44.43 dB 725,000 MHz | 1.000 GHz 100.000 kHz 832.55495 MHz -57.36 dBm -44,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -46.40 dBm -33.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97226 GHz -46.47 dBm -33.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89339 GHz -42.01 dBm -29.01 d8 3.000 GHz 7.000 GHz | 1.000 MHz 6.08886 GHz -42.29 dBm -29.29 d8
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30.000 MHz 690.000 MHz 100.000 kHz 613.31334 MHz -57.78 dBm -44.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -58.09 dBm -45.09 dB
725,000 MHz 1,000 GHz | 100.000 kHz 941.62088 MHz -57.11 dBm -44,11 dB 725,000 MHz 1.000 GHz 100.000 kHz 905.35714 MHz -57.40 dBm -44,40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -46.42 dBm -33.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95276 GHz -46.49 dBm -33.49 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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30,000 MHz 690.000 MHz 100.000 kHz 621.88906 MHz -58.23 dBm -45.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.42279 MHz -57.97 dBm -44.97 dB
725,000 MHz 1,000 GHz | 100,000 kHz 979.53297 MHz -57.42 dBm -44.42 dB 725,000 MHz | 1,000 GHz 100,000 kHz 952.06044 MHz -57.31 dBm -44,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -46.35 dBm -33.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -46.43 dBm -33.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04787 GHz -42,22 dBm -29.22 d8 3.000 GHz 7.000 GHz | 1.000 MHz 6.02387 GHz -42.09 dBm -29.09 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.29168 GHz -41.94 dBm -28.94 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.28668 GHz -41.65 dBm -28.65 dB
— w
( ] G wa ( ) ] G %

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (I,hm-k PABS Limit (tlmrk PABS
BPURIOUS L INE_ABS PABS 10 ddRE—$PURIOUS | INE ABS PABS
I & 1
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-30 dB
40 d8 =
pann ot P
A o e
-50 dBt
-y
70 dB
80 dB
90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.23988 MHz -58.06 dBm -45.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.75262 MHz -57.96 dBm -44.96 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 942.99451 MHz -57.39 dém -44,39 dB 725,000 MHz | 1.000 GHz 100,000 kHz 918.81868 MHz -57.39 dBm -44,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96676 GHz -46.34 dBm -33.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -46.38 dBm -33.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.00287 GHz -42,21 dBm -29.21 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.06537 GHz -41,91 dBm -28.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.29168 GHz -41.97 dBm -28.97 db 7.000 GHz 9.000 GHz 1.000 MHz 7.28918 GHz -42.10 dBm -29.10 dB
~ mn“_-
J GHiin % L ] J 4
19:23:2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

- pectrum -
Ref Level 0.00 dém Offset 10,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthm-,k PARS Limit Tmrk PARS
e $PURIOUS LINE ABS PABS Line $PURIOUS LINE ABS PABS
-10 d8fE— -10 dafE—
5P US_LINE_ABS_ | SPURIOUS_LINE_ABS
-20 dB! -20 dBr
-30 dBr -30 dBr
-40 dBm- = -40 dBm
50ds 50de
i &
-70 dBi -70 dB
30 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.72114 MHz -58.00 dBm -45.00 dB 30.000 MHz 690.000 MHz 100.000 kHz 625.84708 MHz -57.86 dBm -44.86 dB
725,000 MHz 1,000 GHz | 100.000 kHz 910.30220 MHz -57.49 dBm -44.,49 dB 725,000 MHz 1.000 GHz 100.000 kHz 954.25824 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -46.26 dBm -33.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -46.31 dBm -33.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.05987 GHz -41.97 dBm -28.97 dB 3.000 GHz 7.000 GHz | 1.000 MHz 5.90989 GHz -42.17 dBm -29.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.29618 GHz -41.85 dBm -28.85 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.29468 GHz -41.77 dBm -28.77 d&
— W
{ J TN e L J1 J GINNNEND wa

Highest Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d8 Mode Auto Sweep

@1 Avgpwr
Limit (thvrk PARS
> _$PURIOUS | INE_ABS PABS
1
LINE_ABS
"
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.23988 MHz -57.78 dBm -44.78 dB
725,000 MHz 1,000 GHz | 100.000 kHz 990.79670 MHz -57.34 dBm -44,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94776 GHz -46.39 dBm -33.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88439 GHz -42.08 dBm -29.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.28118 GHz -42,03 dBm -29.03 dB

aimm e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802416-02B

LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

peaEm @) |(Spectrom [
Ref Level 0.00 dém Offset 10,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
PABS Limit Tmrk PARS
INE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PABS
| SPUR LINE_ABS_
-20 dBr
-30 dBr
= -40 dBm =
Y oo A,
50de
-
-70 dBi
-80 de
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 619.91004 MHz -58.04 dBm -45.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 642.00900 MHz -58.13 dBm -45.13 dB
725,000 MHz 1,000 GHz | 100.000 kHz 930.35714 MHz -57.55 dBm -44.55 dB 725,000 MHz 1.000 GHz 100.000 kHz 895.19231 MHz -57.56 dBm -44,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63834 GHz -46.35 dBm -33.35dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51137 GHz -46.40 dBm -33.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04787 GHz -42.03 dBm -29.03 dB 3.000 GHz 7.000 GHz | 1.000 MHz 5.89489 GHz -42.27 dBm -29.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.29168 GHz -41.77 dBm -28.77 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.27268 GHz -41.93 dBm -28.93 dB
— W
{ J TN e L J1 J GINNNEND wa

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d8 Mode Auto Sweep

@1 Avgpwr
Limit (thvrk PARS
10 ddRE—BPURIOUS LINE ABS PABS
SPL S_LINE_ABS_
-20
-30 di
e prery
-50 dBi
-
-70 dB
80de
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.44378 MHz -57.83 dBm -44.83 dB
725,000 MHz 1,000 GHz | 100.000 kHz 944.91758 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96376 GHz -46.21 dBm -33.21dB
3.000 GHz 7.000 GHz 1.000 MHz 6.07237 GHz -42.07 dBm -29.07 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.28418 GHz -42,00 dém -29.00 dB

J

aimm e
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samonias. FCC RADIO TEST REPORT

Report No. :FG802416-02B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation S
(Ppm)
50 Normal Voltage 0.0063
40 Normal Voltage 0.0092
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0137 PASS
-20 Normal Voltage 0.0075
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0086
20 Normal Voltage 0.0000
20 Battery End Point 0.0058
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG802416-02B

Appendix A. Test Results of ERP and Radiated Test

LTE Band 5/ 1.4MHz (Average) (GT - LC = -2.3 dB)

RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 3 22.96 0.1977 18.51 0.0710
Middle QPSK 1 3 22.97 0.1982 18.52 0.0711
Highest 1 3 23.15 0.2065 18.70 0.0741
Lowest 1 3 22.16 0.1644 17.71 0.0590
Middle 16QAM 1 3 22.27 0.1687 17.82 0.0605
Highest 1 3 22.44 0.1754 17.99 0.0630
Lowest 1 3 21.13 0.1297 16.68 0.0466
Middle 64QAM 1 3 21.17 0.1309 16.72 0.0470
Highest 1 3 21.32 0.1355 16.87 0.0486
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -2.3 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 22.98 0.1986 18.53 0.0713
Middle QPSK 1 0 22.96 0.1977 18.51 0.0710
Highest 1 0 23.18 0.2080 18.73 0.0746
Lowest 1 8 22.21 0.1663 17.76 0.0597
Middle 16QAM 1 8 22.24 0.1675 17.79 0.0601
Highest 1 8 22.51 0.1782 18.06 0.0640
Lowest 1 8 21.16 0.1306 16.71 0.0469
Middle 64QAM 1 8 21.24 0.1330 16.79 0.0478
Highest 1 8 21.38 0.1374 16.93 0.0493
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC = -2.3 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 12 23.04 0.2014 18.59 0.0723
Middle QPSK 1 12 23.00 0.1995 18.55 0.0716
Highest 1 12 23.18 0.2080 18.73 0.0746
Lowest 1 12 22.36 0.1722 17.91 0.0618
Middle 16QAM 1 12 22.30 0.1698 17.85 0.0610
Highest 1 12 22.48 0.1770 18.03 0.0635
Lowest 1 24 21.29 0.1346 16.84 0.0483
Middle 64QAM 1 24 21.25 0.1334 16.80 0.0479
Highest 1 24 21.40 0.1380 16.95 0.0495
Limit ERP < 7W Result PASS
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seamron 1. FCC RADIO TEST REPORT

Report No. : FG802416-02B

LTE Band 5/ 10MHz (Average) (GT - LC = -2.3 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 23.10 0.2042 18.65 0.0733
Middle QPSK 1 0 23.03 0.2009 18.58 0.0721
Highest 1 0 23.19 0.2084 18.74 0.0748
Lowest 1 25 22.39 0.1734 17.94 0.0622
Middle 16QAM 1 25 22.32 0.1706 17.87 0.0612
Highest 1 25 22.46 0.1762 18.01 0.0632
Lowest 1 25 21.31 0.1352 16.86 0.0485
Middle 64QAM 1 25 21.18 0.1312 16.73 0.0471
Highest 1 25 21.38 0.1374 16.93 0.0493
Limit ERP < 7W Result PASS

Bl-2of 5
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Report No. : FG802416-02B

LTE Band 12 / 1.4MHz (Average) (GT - LC = -4.3 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 3 22.80 0.1905 16.35 0.0432
Middle QPSK 1 3 22.79 0.1901 16.34 0.0431
Highest 1 3 23.31 0.2143 16.86 0.0485
Lowest 1 3 22.17 0.1648 15.72 0.0373
Middle 16QAM 1 3 22.14 0.1637 15.69 0.0371
Highest 1 3 22.55 0.1799 16.10 0.0407
Lowest 1 3 21.07 0.1279 14.62 0.0290
Middle 64QAM 1 3 21.00 0.1259 14.55 0.0285
Highest 1 3 21.51 0.1416 15.06 0.0321
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -4.3 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 22.93 0.1963 16.48 0.0445
Middle QPSK 1 0 22.68 0.1854 16.23 0.0420
Highest 1 0 23.27 0.2123 16.82 0.0481
Lowest 1 14 22.12 0.1629 15.67 0.0369
Middle 16QAM 1 14 22.14 0.1637 15.69 0.0371
Highest 1 14 22.55 0.1799 16.10 0.0407
Lowest 1 14 21.04 0.1271 14.59 0.0288
Middle 64QAM 1 14 21.06 0.1276 14.61 0.0289
Highest 1 14 21.54 0.1426 15.09 0.0323
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -4.3 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 22.92 0.1959 16.47 0.0444
Middle QPSK 1 0 22.73 0.1875 16.28 0.0425
Highest 1 0 23.27 0.2123 16.82 0.0481
Lowest 1 0 22.25 0.1679 15.80 0.0380
Middle 16QAM 1 0 21.98 0.1578 15.53 0.0357
Highest 1 0 22.56 0.1803 16.11 0.0408
Lowest 1 24 20.98 0.1253 14.53 0.0284
Middle 64QAM 1 24 21.03 0.1268 14.58 0.0287
Highest 1 24 21.52 0.1419 15.07 0.0321
Limit ERP < 3W Result PASS
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Report No. : FG802416-02B

LTE Band 12 / 10MHz (Average) (GT - LC = -4.3 dB)

RB Conducted ERP
Channel Mode -

Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 23.25 0.2113 16.80 0.0479
Middle QPSK 1 0 23.07 0.2028 16.62 0.0459
Highest 1 0 23.32 0.2148 16.87 0.0486
Lowest 1 0 22.39 0.1734 15.94 0.0393
Middle 16QAM 1 0 22.15 0.1641 15.70 0.0372
Highest 1 0 22.26 0.1683 15.81 0.0381
Lowest 1 0 21.28 0.1343 14.83 0.0304
Middle 64QAM 1 0 21.05 0.1274 14.60 0.0288
Highest 1 0 21.26 0.1337 14.81 0.0303

Limit ERP < 3W Result PASS
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Report No. : FG802416-02B

LTE Band 17 / 5MHz (Average) (GT - LC = -4.3 dB)

RB Conducted ERP
Channel Mode =
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 12 22.85 0.1928 16.40 0.0437
Middle QPSK 1 12 22.91 0.1954 16.46 0.0443
Highest 1 12 22.84 0.1923 16.39 0.0436
Lowest 1 12 22.23 0.1671 15.78 0.0378
Middle 16QAM 1 12 22.23 0.1671 15.78 0.0378
Highest 1 12 22.20 0.1660 15.75 0.0376
Lowest 1 0 20.96 0.1247 14.51 0.0282
Middle 64QAM 1 0 21.12 0.1294 14.67 0.0293
Highest 1 0 21.10 0.1288 14.65 0.0292
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average) (GT - LC = -4.3 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 22.93 0.1963 16.48 0.0445
Middle QPSK 1 0 22.91 0.1954 16.46 0.0443
Highest 1 0 22.89 0.1945 16.44 0.0441
Lowest 1 0 22.11 0.1626 15.66 0.0368
Middle 16QAM 1 0 22.28 0.1690 15.83 0.0383
Highest 1 0 22.21 0.1663 15.76 0.0377
Lowest 1 25 21.18 0.1312 14.73 0.0297
Middle 64QAM 1 25 21.15 0.1303 14.70 0.0295
Highest 1 25 20.97 0.1250 14.52 0.0283
Limit ERP < 3W Result PASS
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Radiated Spurious Emission
LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;':) (:iénr:) I(_)l\rl:l: ReSaI:j?ng P?).v(\?e.)r TX|§sasble ™ gnatiinna P0|?:/Z\€;1)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -62.47 -13 -49.47 -74.94 -64.23 0.98 4.89 H
2472 -59.44 -13 -46.44 -77.1 -61.32 1.28 5.32 H
3296 -58.34 -13 -45.34 -77.97 -61.75 1.54 7.10 H
H
H
H
H
Lowest
1648 -60.13 -13 -47.13 -73 -61.89 0.98 4.89 \%
2472 -58.91 -13 -45.91 -77.05 -60.79 1.28 5.32 V
3296 -57.94 -13 -44.94 -77.98 -61.35 1.54 7.10 \%
\%
V
V
\%
TEL : 886-3-327-3456 Page Number : B2-1 of 6
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samrans. FCC RADIO TEST REPORT Report No. : FG802416-02B
1664 -62.72 -13 -49.72 -75.28 -64.43 0.98 4.84 H
2496 -59.41 -13 -46.41 -77.05 -61.36 1.29 5.39 H
3328 -58.28 -13 -45.28 -78.15 -61.82 1.55 7.24 H
H

H

H

H

Middle

1664 -59.38 -13 -46.38 -72.5 -61.09 0.98 4.84 \%
2496 -59.21 -13 -46.21 -77.3 -61.16 1.29 5.39 \%
3328 -57.71 -13 -44.71 -77.76 -61.25 1.55 7.24 \%
\%

\%

\%

\%

1680 -62.51 -13 -49.51 -75.31 -64.16 0.99 4.80 H
2520 -59.89 -13 -46.89 -77.56 -61.86 1.30 5.42 H
3352 -58.46 -13 -45.46 -78.46 -62.1 1.56 7.35 H
H

H

H

H

Highest

1680 -61.52 -13 -48.52 -74.79 -63.17 0.99 4.80 \%
2520 -59.15 -13 -46.15 -77.32 -61.12 1.30 5.42 \%
3352 -58.05 -13 -45.05 -78.26 -61.69 1.56 7.35 \%
\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;':) (:iénr:) I(_)l\rI:l: ReSaI:j?ng P?).\/(\;;E.)r TX|§sasble ™ gr:iinna P0|?:/Z\€;1)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -57.15 -13 -44.15 -67.89 -58.81 0.87 4.68 H
2096 -61.26 -13 -48.26 -77.07 -62.13 1.16 4.19 H
2792 -60.05 -13 -47.05 -78.1 -62.15 1.38 5.63 H
H
H
H
H
Lowest
1400 -55.68 -13 -42.68 -66.93 -57.34 0.87 4.68 \%
2096 -60.81 -13 -47.81 =77 -61.68 1.16 4.19 \%
2792 -59.35 -13 -46.35 -78.1 -61.45 1.38 5.63 \Y,
\Y,
\Y,
\Y,
\Y,
1408 -59.82 -13 -46.82 -70.66 -61.53 0.87 4.73 H
2104 -61.34 -13 -48.34 -77.26 -62.24 1.17 421 H
2808 -59.87 -13 -46.87 -77.87 -61.98 1.39 5.65 H
H
H
H
H
Middle
1408 -58.61 -13 -45.61 -69.84 -60.32 0.87 4.73 \%
2104 -60.83 -13 -47.83 -77.07 -61.73 1.17 421 \Y,
2808 -58.91 -13 -45.91 -77.68 -61.02 1.39 5.65 \Y
\Y
\Y,
\Y,
\Y
TEL : 886-3-327-3456 Page Number : B2-30f6
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1416 -58.79 -13 -45.79 -69.65 -60.54 0.87 4.78 H

2120 -60.67 -13 -47.67 -76.58 -61.61 1.17 4.26 H

2824 -59.74 -13 -46.74 -77.64 -61.86 1.39 5.66 H

H

H

H

H

Highest

1416 -56.84 -13 -43.84 -68.2 -58.59 0.87 4.78 \%

2120 -60.78 -13 -47.78 -77.06 -61.72 1.17 4.26 \%

2824 -58.93 -13 -45.93 -77.77 -61.05 1.39 5.66 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 17
LTE Band 17 / 10MHz / QPSK
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;':) (:iénr:) I(_)l\rI:l: ReSaI:j?ng P?).\/(\;;E.)r TX|§sasble ™ gr:iinna P0|?:/Z\€;1)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408 -60.08 -13 -47.08 -70.84 -61.79 0.87 4.73 H
2112 -61.61 -13 -48.61 -77.42 -62.53 1.17 4.24 H
2816 -60.17 -13 -47.17 -78.04 -62.28 1.39 5.65 H
H
H
H
H
Lowest
1408 -59.71 -13 -46.71 -70.9 -61.42 0.87 4.73 \%
2112 -61.13 -13 -48.13 -77.41 -62.05 1.17 4.24 \%
2816 -59.32 -13 -46.32 -78.09 -61.43 1.39 5.65 \Y,
\Y,
\Y,
\Y,
\Y,
1408 -59.12 -13 -46.12 -69.79 -60.83 0.87 4.73 H
2112 -61.65 -13 -48.65 -77.52 -62.57 1.17 4.24 H
2824 -59.89 -13 -46.89 -77.87 -62.01 1.39 5.66 H
H
H
H
H
Middle
1408 -57.06 -13 -44.06 -68.26 -58.77 0.87 4.73 \%
2112 -61.33 -13 -48.33 -77.53 -62.25 1.17 4.24 \%
2824 -58.89 -13 -45.89 -77.62 -61.01 1.39 5.66 \Y
\Y
\Y,
\Y,
\Y
TEL : 886-3-327-3456 Page Number 1 B2-50f6
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1416 -59.79 -13 -46.79 -70.66 -61.54 0.87 4.78 H

2120 -61.25 -13 -48.25 -77.17 -62.19 1.17 4.26 H

2824 -59.76 -13 -46.76 -77.74 -61.88 1.39 5.66 H

H

H

H

H

Highest

1416 -57.21 -13 -44.21 -68.46 -58.96 0.87 4.78 \%

2120 -60.74 -13 -47.74 =77 -61.68 1.17 4.26 \%

2824 -58.89 -13 -45.89 -77.71 -61.01 1.39 5.66 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END———
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